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NAN YA PLASTICS CORPORATION, POLYESTER FIBER DIVISION OO0 OO OO
5TH FLOOR, NO. 201, TUN-HWA NORTH ROAD, TAIPEI, TAIWAN, R. O. C.

The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By : NAN YA PLASTICS CORPORATION

Sample Description . PET BOTTLES MADE FROM TAIRILIN PET RESIN, TYPE NO. 390A

Style/ltem No. . TYPE NO. 390A

Sample Material . PET

Country of Origin . TAIWAN

Sample Receiving Date . 2014/10/20

Testing Period . 2014/10/20 TO 2014/10/28

Test Requested . As specified by client, with reference to U.S. Food and Drug Administration (FDA) 21 CFR

177.1630 (Condition of use @).

Test Result(s) . Please refer to next page(s).

Signed for andxn b;
SGS TAIWANLTD:
Chemical Laboratory - Taipei
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Test Result(s)
PART NAME No.1 TRANSPARENT PLASTIC
PASS
i Result o
Test Item (s) Unit Method MDL I\Tcs)ul Limit

Chloroform-soluble extractives mg/inz [With reference to CFR Title 21, Pt 177.1630 - 0.09 0.5
(50% alcohol, 120°F, 24 hours) (9).
Chloroform-soluble extractives (n- | mg/inz |With reference to CFR Title 21, Pt 177.1630 - 0.02 0.5
Heptane, 150°F, 2 hours) (9).
Chloroform-soluble extractives mg/inz [With reference to CFR Title 21, Pt 177.1630 - 0.02 0.5
(D.l.-Water, 250°F, 2 hours) (9).
Note :

1. 0.1wt% = 1000ppm ; mg/kg = ppm

2. MDL = Method Detection Limit

3. "-" = Not Regulated
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

** End of Report **
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